©,
N
Winnipeg
The City of Winnipeg

Water & Waste Department

Identification Standard

Document Code:

Revision: 03

Approved
By:
Geoff Patton, Manager of Engineering Date




@
Winnipeg

Identification Standard

Revision:

03

Page

2 of 132

Document Code:

This page is intentionally blank.




@ Revision: 03 Page 3 of 132
—~ Identification Standard
Winnipeg Document Code:
REVISION REGISTER
Rev. |Description Date By Checked Approved
00 |lIssued for City Use 2013-05-31 | C. Reimer C. Reimer C. Reimer
01 | Miscellaneous Revisions 2016-04-04 | C. Reimer P. Biesse C. Wiebe
02 Miscellaneous Revisions 2017-03-24 | C. Reimer P. Blgsse -
L. Harrington
Added Sections 2.5.5 and 2.5.6 P Biesse
03 |Added Fluid Commaodity Codes 2018-05-08 | C. Reimer - C. Wiebe
[...]
signal. The Functional Signal Designation shall be based on Table 7-10.

is the optional Suffix, which is a number utilized to differentiate between
multiple similar signals.

AHU-M602.CmdRun
VFD-M602.CmdEnb

YL-M6011.CmdOn

XV-S3810.CmdCls

Motor run output signal for AHU-M602.

Enable command to the VFD-M602, which is associated with AHU-
M602. The Controlled Equipment / Instrument Identifier is deemed
to be the VFD, as the enable command is deemed to be specific to
the VFD.

Output signal to turn on pilot light YL-M6011.

Close signal command to valve XV-S3810.




@ Revision: 03 Page 102 of 132
Wi,mi?eg Identification Standard S —
Table 7-10 : Discrete Output Functional Signal Designations
Signal Description
.CmdRun Run Command
.CmdRunHi Run Command — High Speed
.CmdRunLo Run Command — Low Speed
.CmdRst Fault Reset Command
.CmdCls Close Command
.CmdOpn Open Command
.CmdEnb Enable Command
.CmdExt Extend Command (utilize for samplers)
.CmdRet Retract Command (utilize for samplers)

Notes:

1. The above list is not exhaustive, and the designer is expected to follow a similar convention
to the above when assigning new signal names. Commonly used signal names should be
added to the table.

2. All discrete outputs are to be prefixed with the Cmd designation.




@
Winnipeg

Identification Standard

Revision:

03

Page 103 of 132

Document Code:

7.8.3 Analog Signals Generated From Equipment

Identification of analog control system software 1/O and signal tags, where the source of the signal is
not identified as an instrument, will be as follows:

Where,

E* is the Equipment Identifier, based upon other parts of this document.

F is the Functional Variable, which represents the type of analog signal. This
field is only required for multivariable transmitters. The Functional Variable
shall be based on the first column of Table 7-1, with an optional character
from the second column. Note that the Functional Variable is based upon
ISA5.1.

S is the optional Suffix, which can be any short designation appropriate to
represent the specific signal. Ideally the suffix will be four characters or less.
The Suffix is separated from the Functional Variable by an underscore.

Note:
1. Do not use this format for analog signals from identified instruments. Refer to Section 7.8.4.
Examples:

UPS-G702.E_Bat
UPS-G702.E_In
UPS-G702.E_Out
VFD-G101.T
CB-MO1.RLY.E_An

MS-S501.1_A

E* F S
Equipment Functional Suffix
Identifier Variable (Optional)

UPS-G702 Battery Voltage Level
UPS-G702 Input Voltage Level
UPS-G702 Output Voltage Level

VFD-G101 internal temperature.

The voltage signal between phase A and neutral for the protection
relay associated with circuit breaker CB-MO01.

The phase A current associated with motor starter MS-S501.




@ Revision: 03 Page 104 of 132
Identification Standard

N
Winnipeg Document Code:

7.8.4 Analog Measured Signals Generated From Instruments

Identification of analog control system software I/O and signal tags, where the source of the signal is
an instrument, will be as follows:

|* .| F _ 1S

Instrument | . | Functional Variable Suffix

Identifier (Optional) (Optional)
Where,

I* is the Instrument Identifier, based upon other parts of this document.

F is the Functional Variable, which represents the type of analog signal. This
field is only required for multivariable transmitters. The Functional Variable
shall be based on the first column of Table 7-1, with an optional character
from the second column. Note that the Functional Variable is based upon
ISA5.1.

S is the optional Suffix, which can be any short designation appropriate to
represent the specific signal. Ideally the suffix will be four characters or less.
The Suffix is separated from the Functional Variable via an underscore.

Examples:
MT-G6231 Moisture signal of MT-G6231
FT-S5122.P Pressure signal of differential pressure based flow transmitter FT-
S5122.

FT-S5122.F Flow signal of multivariable transmitter FT-S5122.

FT-S5122.T Temperature signal of multivariable transmitter FT-S5122.

FV-G6821.Z Position of damper FV-G6821.

PDT-G4231.P_H High side pressure of differential pressure transmitter PDT-G4231.

PDT-G4231.P_L Low side pressure of differential pressure transmitter PDT-G4231.

PDT-G4231.PD Differential pressure of differential pressure transmitter PDT-G4231.

TT-M613 TT-M613 temperature signal



@
Winnipeg

Identification Standard

Revision: 03

Page 105 of 132

Document Code:

7.8.5 Analog Output Signals

Identification of analog control system software I/O and signal tags, where the source of the signal is
a controller such as a PLC, will be as follows:

E* Cmd F -|S
Controlled Output Functional | - | Suffix
Equipment / Designation | Variable (Optional)
Instrument

Identifier

Where,
E*

is the Controlled Equipment / Instrument Identifier, based upon other parts of

this document. The Controlled Equipment / Instrument Identifier should be
the ultimate controlled equipment.

Cmd

Is the Output Designation, utilized to identify all outputs signals.

F is the Functional Variable, which represents the type of analog signal. The
Functional Variable shall be based on the first column of Table 7-1, with an
optional character from the second column. Note that the Functional
Variable is based upon ISA 5.1 and in this case will represent the specific
output signal, not necessarily the loop identification.

S is the optional Suffix, which can be any short designation appropriate to
represent the specific signal. Ideally the suffix will be four characters or less.
The Suffix is separated from the Functional Variable via an underscore.

Examples:
FV-M2151.Cmdz

P-M210.CmdS

BLR-B610.CmdT

HCE-B619.CmdJ

TC-B610.CmdT

TV-G6822.CmdZz

Valve position command signal from flow indicating controller FIC-
M2151. Note that while the control loop is based on flow, the

specific signal is a Z, driving the

valve position.

Pump speed command signal. Note that the pump is the ultimate
controlled equipment and not the variable speed drive.

Boiler temperature command signal. This would be appropriate
when the destination of this signal is a boiler that has an integral

dedicated controller.

Power command signal (in % of full power) to an electric heating coil
controller. In the event that the signal represented a specific
temperature setpoint, then the Functional Variable would be a T.

Temperature command / setpoint signal to an external temperature

controller TC-B610.

Temperature valve position command signal.




@ Revision: 03 Page 106 of 132
Identification Standard

N
Winnipeg Document Code:

7.8.6 Control System Software Implementation

“

Where a control system software implementation does not support the use of the “.” character used in

the signal identification, it is recommended to replace the period “.” character with an underscore
(“_"). For example:

P-G101.Flt would become P-G101 Flt



@ Revision: 03 Page 107 of 132
AR Identification Standard
Winnipeg Document Code:

8 COMMUNICATION EQUIPMENT

8.1 Identifier Format

The identification format for communication equipment is as follows.
FFFF - | EEEE -1 A NN(N)Y(N) | - | S
Facility - | Equipment | - | Area Equipment | - | Suffix
Code Functional Code Number (Optional)
(Optional) Designation

Where,

FFFF is the Facility Code, from Appendix A. The Facility Code will typically be
implied, and would only be fully written where required.

EEEE is the Equipment Functional Designation, which is comprised of 2 to 4
characters from Section 8.2.

A is the Area Code, which is based on Section 2.3.

NN(N)(N) is the Equipment Number. Select numbers consistent with the ranges in
Appendix D.

S is the Suffix, an optional numeric or letter code to distinguish between
multiple pieces of equipment with a common equipment number. Generally,
numbers are utilized for equipment in series, and letters for equipment in
parallel.

Examples:

NSW-G901 An Ethernet switch located in the G area.

JBN-G110 A networking junction box associated with pump P-G110.

NJ-G901-1 A networking jack associated with NSW-G901.




@
Winnipeg

Identification Standard

Revision: 03 Page 108 of 132

Document Code:

8.2 Functional Designations

E:rs]icgtkoz;%n Description Notes

ANT Antenna

CN Network Cable

CNP Network Cable - Patch

JBN Junction Box - Network

MDM Modem

NAP Network Access Point
Utilize for general devices not

ND Network Device otherwise in list. Example:
network terminators

NFW Network Firewall

NGW Network Gateway

NJ Network Jack

NJT Network Jack — Telephone

NMC Network Media Converter

NP Networking Panel / Cabinet

NPP Networking Patch Panel

NRD Network Radio

NRP Network Repeater

NRT Network Router

NSP Network Segment Protector Typically used for PROFIBUS PA

NSW Network Switch, Ethernet

NT Network Terminator

Notes:

1.

Table 8-1 : Communication Equipment Functional Designations

Avoid overlap of Communication Equipment Functional Designations with Electrical,

Mechanical, and Automation Functional Designations




@
Winnipeg

Revision: 03 Page 109 of 132

Identification Standard
Document Code:

8.3 Network Cables

The identification format for network cables is as follows.

CN - A NN(N)(N) -|S

Cable _ | Area Code Equipment Number of i SuffI_X

Designation Associated Equipment (Optional)

Where,

CN is the Cable Designation, which for network cables is comprised of the letters
CN.

A is the Area Code, which is based on Section 2.3.

NN(N)(N) is the Equipment Number of the associated equipment. Where the cable
connects two pieces of equipment, identify by the downstream, or serviced
piece of equipment.

S is the Suffix utilized to identify the specific cable associated with the
equipment. The Suffix is not required if a single cable is associated with the
equipment. Utilize sequential numbers for cables in series, or for different
purposes, and letters for cables in parallel. Utilize the letter T to designate tie
connections.

Examples:
CN-G901-1 An uplink network cable for NSW-G901.
CN-M2531 A network cable that connects level transmitter LT-M2531.

CN-M801

A network cable that connects PLC-M801 to NSW-M910.



@
Winnipeg

Identification Standard

Revision:

03

Page

110 of 132

Document Code:

This page is intentionally blank.




o Revision: 03 Page 111 of 132

TN Identification Standard
Winnipeg Document Code:

Appendix A Facility Codes

The Facility Codes have been moved into a separate Facility Codes standard document, managed by
the Asset Management Branch.



@
Winnipeg

Identification Standard

Revision:

03

Page

112 of 132

Document Code:

This page is intentionally blank.




@
Winnipeg

Identification Standard

Revision: 03

Page

113 of 132

Document Code:

Appendix B Facility Area Codes

Area Codes — Shoal Lake Intake Facility

Area Description
Code
A General or area code is not applicable
C Chlorine Area
D Dechlorination Building
E Engine Shed
H Electrical Shed
G Gatehouse
P Pumphouse
(including Electrical & Control Room)
R Residences
S Staff Houses
Area Codes — Shoal Lake Aqueduct
é‘:’: Description
A Agueduct and Related Small Facilities including
Boathouses and RTU Sites
R GWWD Railway




o Revision: 03 Page 114 of 132

TN Identification Standard
Winnipeg Document Code:

Area Codes — Water Treatment Plant

Area
Code

A Administration

Description

B Main Treatment Plant Building

Chemical Feed Systems (Polymer, SBS,
Hydrogen Peroxide)

Deacon Booster Pumping Station
(includes Ultraviolet Light Disinfection)

w)

Electrical Substation

Filtration

Standby Power Generation
Plant Utilities
I Inlet Works and Raw Water Pumping

T ®|m|m

Hypochlorite Generation and Feed Building

x|

Enclosed Bridge

Dewatering Cells (Freeze Thaw Pond) /
Forcemain

—

General Plant Services / Miscellaneous
(incl. Fire Pump Room and Electrical Room)

<

Aqueduct Bridges

Ozone

Flocculation and DAF

Residuals Handling

Bulk Chemical Storage and Feed Building

Treatment Water Storage (Clearwell)

Future

Civil Maintenance and Aqueduct Storage
Building

Future
Pilot Plant
Yard Piping and Valve Chamber

N <|X|S| < |[C|d|w|m|T|O|Z

Deacon Chemical Feed Building

Note: The current application of area codes does not meet the intent of this standard, in that it is not
based upon a physical location. For example, the H area code is for all plant utilities across
the entire building.



@
Winnipeg

Identification Standard

Revision: 03

Page

115 of 132

Document Code:

Area Codes — Regional Water Pumping Stations

Area Description
Code
A General or area code is not applicable
B Collections Building (McPhillips only)
C Chlorine Building / Area
M Main Pumping Station Building
R Reservoir
S Control Centre Building (McPhillips Only)
Y Yard Piping and Valve Chambers
Area Codes — Wastewater Collections
é;?:l?a Description
A General or area code is not applicable

Flood Pumping Stations

Wastewater Lift Stations

mir|m

Sewer




@ - . Revision: 03 Page 116 of 132
W/ir@g Identification Standard P ———
Area Codes — Land Drainage
é‘;zz Description
A General or area code is not applicable
B Storm Retention Basin (SRB)
L Pumping Station
U Underpass Pumping Station
W Deep Well Pump
Area Codes — NEWPCC
é‘;z: Description

A General or area code is not applicable
B Boilers
C Centrate Treatment
D Digesters
E Electrical Building and Substation
F Phosphorous Removal Facility
G Pre-Aeration and Grit Removal

HOLD - Potentially reserve for Headworks area
H code. Decision to be made under the sewage

treatment upgrade program.
M Main Building
P Primary Clarifiers
R Oxygen Reactors
S Secondary Clarifiers
U UV Disinfection Facility
w Sludge Dewatering
X Leachate Receiving Facility
Y Hauled Wastewater Receiving Facility

Notes:

1.

The NEWPCC area codes will be updated as part of the NEWPCC Upgrade project.




@
Winnipeg

Identification Standard

Revision: 03

Page

117 of 132

Document Code:

Area Codes — SEWPCC

Area Description
Code P
A General or area code is not applicable

Service Building (includes Boilers and Storage
Building)

Chemical / Electrical Building

Fermenters / Sludge Thickeners

Headworks

High-Rate Clarification Building

Administration Building

Primary Clarifiers

BioReactors / Blower Building

Secondary Clarifiers

Biofilter / Odour Control

UV Disinfection Building

<|ClA|0|[TTIZ|XAR|O|O|O| W

Yard / Electrical Substation




@ Revision: 03 Page 118 of 132
—~ Identification Standard
Winnipeg Document Code:
Area Codes - WEWPCC
Area o
Code Description

A General or area code is not applicable

F Primary Sludge Fermenters

H Headworks

L General and Site Works

M Perimeter Road Pumping Station

P Primary Clarifiers

S Secondary Clarifiers and BioReactors

T DAF (Dissolved Air Flotation) Thickeners
Utility Building

u HOLD - Possible re-allocation for future UV
Disinfection
HOLD - Possible re-allocation as the Utility

\ Building.
(See Note 1)
HOLD - Possible use for Yard. Decision to be

Y made under the sewage treatment upgrade
program.

Z Ponds, Effluent and Outfall

Notes:

1. Some equipment in the WEWPCC Utility Building has already been re-identified as V.

Area Codes — Solid Waste

Area
Code

Description

General or area code is not applicable

Biosolids and LYW Composting




@ Revision: 03 Page 119 of 132
W/ir@g Identification Standard P ———

Appendix C Master Equipment Functional Designations

Functional Description Type Notes

Designation

ACP Access Control Panel Security

ACU Air Conditioning Unit Mechanical

AD Air Dryer Mechanical

ADP Automation Device Panel Automation

AF Aeration Fan Mechanical

AG Agitator Mechanical

AHU Air Handling Unit Mechanical Includes Make-Up Air Units

ANT Antenna Communication

ATS Automatic Transfer Switch Electrical

B Blower Mechanical

BAT Battery Electrical

BC Battery Charger Electrical

BD Balance Damper Mechanical See Section 4.3.

BDD Backdraft Damper Mechanical

BFP Back Flow Preventer Mechanical

BLR Boiler Mechanical

BS Bar-Sereen Mechaniecal Use SCR

BV Balancing Valve Mechanical Manual mechanical balancing
valve (not typically adjusted by